CUTTER GROUP EXPLODED VIEW




Part

Pos. Description
number

1 415SP0046 |Housing

2 415SP0047 | BOLT M5x25

3 415SP0048 | BOLT M5x12

6 415SP0049 | HANGER ASSY

7 415SP0050 | LEFT HANDLE

8 415SP0051 | BRACKET ASSY

10 415SP0052 | BOLT M6x35

11 415SP0053 | PLATE

12 415SP0054 | ALUMINUM POLE

13 415SP0055 | GEARBOX ASSY

14 BCSP0002 |3-TEETH BLADE

14-1 | BCSP0O001 |NYLON HEAD

15 415SP0056 |BLADE

16 415SP0057 | BOLT M4x10

17 415SP0058 | DEBRIS GUARD

18 415SP0059 | DRIVING SHAFT

19 415SP0060 | SHAFT SLEEVE

20 415SP0061 | RIGHT HANDLE




